
Spare Parts List 

DME20PU / DME20PW

Index 000

EN Spare Parts List

FR Liste des pièces détachées

IT Lista delle parti di ricambio



2 ErsatztEillistE

Ersatzteilliste

Verwendung der Ersatzteilliste

Die Ersatzteilliste ist keine Montage- oder Demontageanleitung. Diese Ersatzteilliste dient 
ausschliesslich zum einfachen und schnellen Finden von Ersatzteilen, die bei der untenste-
henden Adresse bestellt werden können. 

Sicherheitsvorschrift

Gefahr

Montieren oder demontieren von Baugruppen kann Risiken bergen, auf die in dieser Er-
satzteilliste nicht hingewiesen wird.
Das Verwenden dieser Ersatzteilliste für Montage- oder Demontagezwecke ist strikte 
verboten. Für Montage- und Demontagearbeiten sind ausschliesslich die entsprechen-
den Beschreibungen in der Betriebsanleitung zu befolgen.
Nichtbeachten dieser Vorschrift kann zu Verletzungen führen, die im schlimmsten Fall 
auch den Tod zur Folge haben könnten.

Bestellungen

Information

Um Falschlieferungen zu vermeiden sollten vor der Versendung die Angaben in der Be-
stellung auf Richtigkeit und Vollständigkeit (siehe unter Bestellangaben) überprüft wer-
den. 
Es ist auch darauf zu achten, dass die Lieferadresse vollständig angegeben ist.

Bestelladresse

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfäffikon
Switzerland
Telefon +41 (0) 44 / 952 18 18
Telefax +41 (0) 44 / 952 18 00
e-mail: info@tyrolit.com
www.tyrolit.com



ErsatztEillistE 3

Ersatzteilliste

Bestellangaben

Bei Bestellungen von Ersatzteilen benötigen wir folgende Angaben:

 • Maschinentyp gemäss Typenschild (z.B. HBE400)

 • Maschinennummer gemäss Typenschild (z.B. 10991700)

 • Maschinenindex gemäss Typenschild (z.B. 001)

 • Ersatzteilnummer gemäss Ersatzteilliste (z.B. 10996552) 
Für Bestellungen, Fragen und Informationen wenden Sie sich bitte an die zuständige 
Niederlassung.



4 sparE parts list

Spare Parts List

How to use the spare parts list

The spare parts list is not intended as instructions for assembly or dismantling work. It is 
exclusively intended to help you to quickly and easily find spare parts, which can then be 
ordered at the address below. 

Safety regulations

 Danger

The assembling or dismantling of modules can involve risks which are not identified in 
this spare parts list. 
The use of this spare parts list for assembly or dismantling purposes is strictly forbidden. 
For assembly or dismantling tasks it is essential to only follow the corresponding de-
scriptions in the operating manual.
If this regulation is not heeded injuries may be incurred which in the worst case can also 
be fatal.

Ordering

Information

To avoid incorrect deliveries you should check the order details for correctness and 
completeness (see under ordering details) prior shipment.
You should ensure that the delivery address is given in full.

Order address

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfäffikon
Switzerland
Tel. +41 (0) 44 / 952 18 18
Fax +41 (0) 44 / 952 18 00
e-mail: info@tyrolit.com
www.tyrolit.com



sparE parts list 5

Spare Parts List

Ordering details

When spare parts are ordered we need the following details:

 • Machine type according to nameplate (e.g. HBE400)

 • Machine number according to nameplate (e.g. 10991700)

 • Machine index according to nameplate (e.g. 001)

 • Spare part number according to the spare parts list (e.g. 10996552) 
For orders, questions and information please contact your responsible branch office.



6 listE dEs piècEs détachéEs

Liste des pièces détachées

Utilisation de la liste des pièces détachées

La liste des pièces détachées n›est pas une instruction de montage ou de démontage. 
Cette  
liste sert exclusivement à trouver simplement et rapidement les pièces détachées, qui peu-
vent être commandées à l›adresse mentionnée ci-dessous. 

Prescription de sécurité

Danger

Le montage ou le démontage des modules peut présenter des risques dont il n'est pas 
fait mention dans cette liste des pièces détachées. 
Il est strictement interdit d'employer cette liste des pièces détachées à des fins de mon-
tage ou de démontage. Pour les opérations de montage et de démontage, il faut exclusi-
vement suivre les descriptions correspondantes dans le mode d'emploi.
Le non-respect de la présente prescription peut conduire à des blessures, pouvant 
même entraîner la mort.

Commandes

Information

Pour éviter des livraisons inappropriées, il est conseillé de vérifier avant l'expédition 
l›exactitude et l›exhaustivité des indications fournies dans la commande (voir Données 
de commande).
Il faut aussi veiller à bien indiquer l'adresse de livraison en entier.

Adresse de commande

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfäffikon
Suisse
Téléphone +41 (0) 44 / 952 18 18
Télécopie +41 (0) 44 / 952 18 00
e-mail: info@tyrolit.com
www.tyrolit.com



listE dEs piècEs détachéEs 7

Liste des pièces détachées

Données de commande

Lors de la commande de pièces détachées, nous avons besoin des données suivantes : 

 • Type de machine selon la plaque signalétique (p.ex. HBE400)

 • Numéro de machine selon la plaque signalétique (p.ex. 10991700)

 • Indice de machine selon la plaque signalétique (p.ex. 001)

 • Numéro de pièce détachée selon la liste des pièces détachées (p.ex. 10996552) 
 Pour les commandes, questions et informations, vous êtes prié de vous adresser à la filiale  
compétente.



8 lista dEllE parti di ricambio

Lista delle parti di ricambio

Uso della lista delle parti di ricambio

La lista delle parti di ricambio non è un manuale d›istruzioni per montaggio o smontaggio. 
Questa lista delle parti di ricambio serve esclusivamente per trovare in modo semplice e 
rapido parti di ricambio che possono essere ordinate all›indirizzo riportato qui sotto. 

Norme di sicurezza

 Pericolo

Il montaggio o lo smontaggio di componenti della macchina può comportare pericoli che 
non sono indicati in questa lista delle parti di ricambio.
E' assolutamente vietato servirsi di questa lista delle parti di ricambio per scopo di mon-
taggio o di smontaggio. Per operazioni di montaggio o smontaggio occorre seguire es-
clusivamente le relative istruzioni nel manuale per l'uso della macchina.
La mancata osservanza di queste norme può comportare lesioni, e nel caso peggiore 
anche la morte.

Ordinazioni

Information

Per evitare forniture incorrette, occorre verificare prima dell›invio dell'ordinazione se i dati 
indicati in essa sono corretti e completi (vedere la lista dei dati per l'ordinazione).
Occorre verificare anche se l'indirizzo per la consegna è esatto e completo..

Indirizzo per ordinazioni

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfäffikon
Svizzera
Tel. +41 (0) 44 / 952 18 18
Fax +41 (0) 44 / 952 18 00
e-mail: info@tyrolit.comv
www.tyrolit.com



lista dEllE parti di ricambio 9

Lista delle parti di ricambio

Dati per l'ordinazione

Per ordinazioni di parti di ricambio ci occorrono i dati seguenti:

• Tipo di macchina indicato sulla targhetta della macchina

   (per es. HBE400)

• Numero della macchina indicato sulla targhetta della macchina (per es. 10991700)

• Indice della macchina indicato sulla targhetta della macchina (per es. 001)

• Numero della parte di ricambio secondo la lista di parti di ricambio (per es. 10996552)

Per ordinazioni, domande o richieste d›informazioni Vi preghiamo di rivolgerVi all›agenzia 
competente.



125

132

158

162
101

116 135

114
127

147
128

107

110

115

130

118

151

137

140
106

109

141

157
160

105

143

124

104

119
150

146

149
111

108

112

112

134
113

120
145

153

123

148
120

142
2

103

47

41

24

TYP DK 14/18

66

23

63

55

70

58

42

54

1

100
131

156

160
155

8
29

6

48
57

15

32

3

52

37

10

14

56

25

40

71

16
39

60

18
85

80 61

49

5

38

44

TYP DK 12/16

67
65

64
43

13

26

3662

5

18

7

73
28

80 61

58

60

85

30

1235

A: < Seriennummer
DK12 - 0604762

B: > Seriennummer
DK12 - 0604763

DK14 - 0604084

DK14 - 0604085

17
34

33
11

A
34

B

DME20PW Parts Diagram



112

118

192

158

106

188

212
216

108

166

128

200
202

164
126

116
198

120

130
132

114

122

122

180
124

154
194

206

156

196
154

190
2

104

126
164

172

160

136

178

152

214

218
102

182138
184

186
110

204

250

262

230

1

174

168

28
73

100
173

176
208
210

216

8
29

150

6

15
57

48
32

3

52

10

37

14

25

40

56

71

39
16

30
49

38

43
64

5

65

44

62

58

70 42

54
55

26

5

7

18

13

36

60

85

61

80

170

300

310

320

330

Anbohrspike

Start Drilling

Spike

17
34

33
11

A

34

B

A: < Seriennummer

0604639

B: > Seriennummer
0604640

1235

DME20PU Parts Diagramm



FIG NO DESCRIPTION STANDARD TYPE PART NO Tyrolit No. Gross Price
1 1 Motor case DK10101 968996 £111.80
2 1 Intermediate Flange with O-Ring DK10102-1C 10980279 £59.69
3 1 Motor Top Hood with Fig. 6. 32 DK10103C 968998 £56.65
5 1 Switch Handle 230 V DK12/16 DK12105 969028 £28.71

1 Switch handle with hole for motor protective switch DK12 USA DK12105/11 £28.71
6 1 Insulation Ring DK10106 968999 £8.31
7 1 Electronic Module with Suppression Capacitor 230V DK12/13/14

DK118/119
DK10510-1C £42.85

1 Electronic Module with Suppression Capacitor 110V DK12/13/14
DK118/119 DK10510/11-1C 10983720 £42.85

1 Electronic Module with Suppression Capacitor 230V DK16/17/18 DK16510-1C £43.58
1 Electronic Module with Suppression Capacitor 110V DK16/17/18 DK16510/11-1C 10983722 £43.58

8 1 Armature with Fan and Bearings 230V DK12/13/14/116 DK10108-1 £231.17
1 Armature with Fan and Bearings 110V DK12/13/14/116 DK10108/11-1 10980281 £231.17
1 Armature with Fan and bearings 230V DK16/17/18 DK16108 £236.40
1 Armature with Fan and bearings 110V DK16/17/18 DK16108/11 10982070 £236.40

10 1 Field 230V DK12/13/14 DK10109 £122.38
1 Field 110V DK12/13/14 DK10109/11 10978949 £122.38
1 Field 230V DK16/17/18 DK16109 £124.12
1 Field 110V DK16/17/18 DK16109/11 10982071 £124.12

11 1* Exchange Seal Bush* with O-Ring DK10113-1C 10980393 £8.86
12 1 Electronic module completely sealed with Interference 

Suppression 230V DK12/13/14 DK10520-1C £65.94

1 Electronic module completely sealed with Interference 
Suppression 110V DK12/13/14 DK10520/11-1C 10983720 £65.94

1 Electronic module completely sealed with Interference 
Suppression

230V DK16/17/18 DK16520-1C £66.68

1 Electronic module completely sealed with Interference 
Suppression

110V DK16/17/18 DK16520/11-1C 10983722 £66.68

13 1 Electronic Case 230V DK10135 £14.35
14 2 Field screw insulating sleeve DK10116 969005 £2.94
15 1 Brush Holder Disc 230V DK10117 £31.23

1 Brush HolderDisc 110V DK10117/11 969006 £24.17
16 1 Air Conducting Disc DK10118 969007 £2.81
18 1 Terminal Case Packing DK10122 963574 £1.34
23 1 Terminal Case DK14/18 DK14130 969031 £21.91
24 1 Terminal Case Cover DK14/18 DK14135 969032 £13.59
25 2 Carbon Brush 230 V DK10125 969008 £4.97

2 Carbon Brush 110 V DK10125/11 10978983 £4.97
26 1 Cooling Profile DK10140 969011 £5.66
28 1 Ball Bearing 6060011 968943 £8.07
29 1 Ball Bearing 6060002 968942 £8.07
30 1 Compensation Washer 2628171 968908 £0.76
32 1 O-Ring RDR26x2.5 5526025 968928 £0.55
33 1 O-Ring* RDR24x1.5 5524015 968927 £0.55
34 1 Rotary Shaft Seal RWD12x24x7 5012247 10980278 £7.83
35 1 Th. Roll. Cheese Head Screw M4x8 0504008 10990374 £0.29
36 1 Th. Roll. Cheese Head Screw M4x6 0504006 968880 £0.29
37 4 Hex. Soc. Head Screw M5x35 0105035 968864 £0.29
38 4 Hex. Soc. Head Screw M5x25 DK16/17 0205025 968876 £0.35

4* Hex. Soc. Head Screw M5x25 DK12/14 0205025 968876 £0.35
4 Hex. Soc. Head Screw for machines with protection switch M5x20 DK12 USA 0205020 £0.21

39 2 Fill. Head Screw M4x100 0204100 968875 £1.13
40 2 Fill. Head Screw M3x5 0203005 968871 £0.21
41 1 Countersunk Head Screw M5x16 DK14/18 0405016 968878 £0.21
42 1 Sl. Pan Head Screw M4x6 0304006 967126 £0.21
43 2 Pan Head Tapping Screw 3.9x13 DK12/14 0539013 10988229 £0.21
44 2 Pan Head Tapping Screw 3.9x19 DK12/14 0539019 968883 £0.21
47 2 Raised Cheese Head Screw M5x50 DK14/18 0205050 968877 £0.29
48 2 Hexagon Nut M4 1004001 968886 £0.21
49 4 Round Head grooved Pin 2.3x4 2223004 968901 £0.14
52 4 Locking Washer SM5 1805000 968891 £0.07
54 1 Curved Spring Washer A4 1804137 967128 £0.07
55 1 Medium Washer 4.3x8x0.5 Ms 1804433 967129 £0.07
56 2 Medium Washer 3.2x6x0.5 Ms 1803433 968890 £0.07
57 2 Medium Washer 4.3x9x1 Msn 1804125 10980311 £0.14
58 1 Interference Suppression Capacitor DK10130 969009 £5.38
60 1 Cord G1.5x1.5 without plug for PRCD 8715152 £17.73
61 1 Cord G1.5x2.3 for PRCD DK12/16 8723151 £22.17

1 Cord G1.5x2.3 for PRCD DK14/18 8723156 £22.17
1 Cord G1.5x3.8 for CEE plug DK12/16 8738151 £31.03
1 Cord G1.5x3.8 for CEE plug DK14/18 8738156 £31.03
1 Cord G2.5x3.8 110V DK12/16 8738251 20083419 £38.58
1 Cord G2.5x3.8 110V DK14/18 8738256 £38.58
1 Cord 3AWG14x4 for USA 8740141 £19.64

62 1 Cord Sleeve DK12/16 8701000 968981 £2.80
63 1 Cord Gland DK14/18 8804020 10983870 £4.13
64 1 Cord Clamping Piece DK12/16 8800010 968989 £1.87
65 1 Motor Switch DK12/16 8015212 969890 £24.83
66 1 Motor Switch 230 V DK14 8015014 £60.96

1 Motor Switch 110 V DK14/18 8015018 969494 £60.96
1 Motor Switch (electronic) 230 V DK14/18 8015514 £56.65

67 1 Motor Protective Switch 110 V DK12 USA 8010615 969889 £21.91
70 1 Tube Water-Level 7510029 968968 £3.17
71 1 Tin Water-Level 7500015 968967 £4.46
73 1 Fan DK20105 969036 £10.58
80 1 Mains Plug 16 A 8016013 20042941 £21.12

1 Mains Plug CEE-16A-1h 8016001 968973 £12.87

Spare Parts Price List - Diamond Core Drill
Type DME20PW/DME20PU - Motor

10 

969490



85 1 PRCD Inline Protector 230 V 8400010 £67.82
1 PRCD Inline Protector 110 V 8400110 999859 £80.07
1 Adhesive Sticker DK20620 969071 £2.52

FIG NO DESCRIPTION STANDARD TYPE PART NO Tyrolit No. Gross Price
100 1 Gear Box DK10201 969012 £128.41
101 1 Clamp Ring incl. wing screw DK12/16 DK12202C 969029 £31.03
103 1 Bearing Socket DK10221 969024 £4.55
104 1 Gear Change Grip DK10203C 969013 £22.02
105 1 Gear Change Lever DK16/18 DK30205C 965389 £10.92
106 1 Drilling Spindle cpl. with Fig. 114.135.137. Tool Thread G 1/2" DK10206C 969015 £99.71

1 Tool Thread 1 1/4" + G ½" with Fig. 114. 135. 137 DK10206.3C 963413 £107.27
1 Tool Thread 32 mm square with Fig. 114. 135. 137 DK10206.4C £110.81

107 1 Pinion Shaft DK12/14 DK10208 969017 £75.37
1 Pinion Shaft DK16/18 DK16208 10983229 £79.77

108 1 Clutch Wheel cpl. with Fig.103 DK12209C 969030 £27.94
109 1 Gear Wheel 1 DK12/14 DK10212 969018 £51.81

1 Gear Wheel 1 DK16/18 DK16212 10983230 £53.19
110 1 Gear Wheel 3 DK12/14 DK10213 969019 £39.64

1 Gear Wheel 3 DK16/18 DK16213 10983231 £41.38
111 1 Slide Gear Wheel DK12/14 DK10214 969020 £69.27

1 Slide Gear Wheel DK16/18 DK16214 10983232 £70.91
112 2 Brake Disk DK10218 969021 £3.72
113 1 Pressure Disk DK10219 969022 £7.49
114 2 Protective Sleeve DK10220 969023 £4.97
115 1 Quick Connect Nipple with O-Ring DK20225 969069 £8.15
116 1 Handle DK12/16 8900014 968991 £14.35
118 1 Ball Bearing 629 6062900 968950 £6.26
119 1 Ball Bearing 6005 2RS 6060052 968946 £11.34
120 2 Needle Bush HK1010 6310100 968952 £6.26
123 1 O-Ring RDR78x2 5578002 968941 £1.13
124 1 O-Ring RDR20x3 5520003 968940 £0.37
125 1 O-Ring RDR11x2.5 5511025 968939 £0.37
127 2 Rotary Shaft Seal AD24x40x7 5024407 968933 £4.97
128 1 Rotary Shaft Seal AD22x35x7 5022357 968932 £4.28
130 1 Ball Valve G1/4"i/i 7014001 968960 £15.52
131 1 Douple Nipple G1/4"a 7014002 968961 £4.42
132 3 Sealing Ring G1/4 7014003 968962 £0.21
134 1 Disk Spring 4028142 968920 £3.56
135 1 Pressure Spring 0.5x3.2x16 4305016 968922 £0.83
137 1 Ball RB-4 2204000 968899 £0.29
140 1 Parallel Key A5x5x40 3005040 968912 £0.55
141 1 Parallel Pin 5m6x15 2505015 968904 £0.29
142 1 Parallel Pin 4m6x10 2504010 968903 £0.35
143 1 Parallel Pin 3m6x16 2503016 968902 £0.29
145 1 Shim Ring PS10x16x1 1910161 968895 £0.21
146 1 Supporting Ring DK10204 969014 £3.63
147 1 Shim Ring PS25x40x0.3 1925403 968898 £1.38
148 1 Retaining Ring AV14 3514001 968915 £0.60
149 1 Retaining Ring SW18 3618000 968918 £0.42
150 1 Retaining Ring 25x1.2 3525012 968917 £0.42
151 1 Retaining Ring 47x1.75 3447175 10990221 £1.10
153 1 Hexagon Nut BM12x1.5 1012015 968888 £0.62
155 1 Hex. Soc. Head Screw M5x80 0105080 968867 £0.89
156 3 Hex. Soc. Head Screw M5x50 0105050 968866 £0.55
157 1 Hex. Soc. Head Screw M5x12 0105012 10981308 £0.21
158 1 Wing Screw M6x40 DK12/16 0506040 969887 £1.17
160 5 Locking Washer SM5 1805000 968891 £0.07
162 1 Medium Washer A 6 DK12/16 1806125 968894 £0.07

1 Pointing Sticker DK20620 969071 £2.52
200 1 Gear Oil 160 ml 9012001 968992 £3.02
210 1 Carrying Case DK12/16 DK10810 969027 £97.51

FIG NO DESCRIPTION STANDARD TYPE PART NO Tyrolit No. Gross Price
100 1 Gear Box DK13201 963575 £135.97
102 1 Clamp Ring with Fig. 214. 218 DK12202C 969029 £31.03
104 1 Bearing Socket DK10221 969024 £4.55
106 1 Gear Change Grip with Fig. 158. 192 DK10203C 969013 £22.02
108 1 Gear Change Lever with Parallel Pin DK13 DK20205C 969051 £9.21

1 Gear Change Lever with Parallel Pin DK17 DK30205C 965389 £10.92
110 1 Drilling Spindle cpl. with Fig. 126.180.182 DK13206C 965575 £124.12
112 1 Pinion Shaft DK13 DK10208 969017 £75.37

1 Pinion Shaft DK17 DK16208 10983229 £79.77
114 1 Clutch Wheel with Bearing Socket DK12209C 969030 £27.94
116 1 Gear Wheel 1 DK13 DK10212 969018 £51.81

1 Gear Wheel 1 DK17 DK16212 10983230 £53.19
118 1 Gear Wheel 3 DK13 DK10213 969019 £39.64

1 Gear Wheel 3 DK17 DK16213 10983231 £41.38
120 1 Slide Gear Wheel DK13 DK10214 969020 £69.27

1 Slide Gear Wheel DK17 DK16214 10983232 £70.91
122 2 Brake Disc DK10218 969021 £3.72
124 1 Pressure Disk DK10219 969022 £7.49
126 2 Protective Sleeve DK13220 963577 £5.60
128 1 Protective Disc L DK13222 963578 £21.15
130 1 Protective Disc R DK13223 963579 £21.15
132 1 Protective Bush DK13210 963580 £18.13

Spare Parts Price List - Diamond Core Drill Type DME20PW - Gearbox

Spare Parts Price List - Diamond Core Drill Type DME20PU - Gearbox

11



136 1 Quick Connect Nipple with O-Ring DK20225 969069 £8.15
138 1 Handle 8900014 968991 £14.35
150 1 Ball Bearing 629 6062900 968950 £6.26
152 1 Ball Bearing 6005 2RS 6060282 963581 £18.87
154 2 Needle Bush HK1010 6310100 968952 £6.26
156 1 O-Ring RDR78x2 5578002 968941 £1.13
158 1 O-Ring RDR20x3 5520003 968940 £0.37
160 1 O-Ring RDR11x2.5 5511025 968939 £0.37
164 2 Rotary Shaft Seal 28x47x7 5028477 963582 £6.65
166 1 Rotary Shaft Seal 22x35x7 5022357 968932 £4.28
168 1 Ball Valve G1/4"i/i 7014001 968960 £15.52

1 Grip for Ball Valve 7014005 £7.69
170 1 Douple Nipple G3/4" DK13227 963583 £16.84
172 2 Sealing Ring G1/4" 7014003 968962 £0.21
173 1 O-Ring RDR24x2.5 5524025 £0.55
174 1 Hose Coupling 32 7000532 963585 £15.96

1 Hose Coupling 38 7000538 £30.13
176 1 Thread Coupling G3/4" 7034500 963587 £10.20
178 1 Thread Coupling G1/4" 7014500 963588 £10.92
180 1 Disk Spring 4028142 968920 £3.56
182 1 Pressure Spring 0.5x3.2x16 4305016 968922 £0.83
184 1 Ball RB-4 2204000 968899 £0.29
186 1 Parallel Key A5x5x40 3005040 968912 £0.55
188 1 Parallel Pin 5m6x15 2505015 968904 £0.29
190 1 Parallel Pin 4m6x10 2504010 968903 £0.35
192 1 Parallel Pin 3m6x16 2503016 968902 £0.29
194 1 Shim Ring PS10x16x1 1910161 968895 £0.21
196 1 Retaining Ring AV14 3514001 968915 £0.60
198 1 Retaining Ring SW18 3618000 968918 £0.42
200 1 Retaining Ring 28x1.5 3528015 963589 £0.60
202 1 Retaining Ring 47x1.75 3447175 10990221 £1.10
204 1 Retaining Ring 52x2 3452002 10979620 £1.17
206 1 Hexagon Nut BM12x1.5 1012015 968888 £0.62
208 1 Hex. Soc. Head Screw M5x80 0105080 20009554 £0.89
210 3 Hex. Soc. Head Screw M5x50 0105050 20009555 £0.55
212 1 Hex. Soc. Head Screw M5x12 0105012 10981308 £0.21
214 1 Wing Screw M6x40 0506040 969887 £1.17
216 5 Locking Washer SM5 1805000 20009553 £0.07
218 1 Medium Washer A 6 1806125 968894 £0.07
230 1 Adapter Sleeve DK13240 963591 £36.78
250 1 AF-Element AE35 10983993 £56.06
262 2 O-Ring 32x1.5 5532015 20081812 £0.43
290 1 Gear Oil 160 ml 9012001 968992 £3.02
300 1 Gaspressure Spring AS13 4309510 £47.28
310 1 Adapter Shank AS13 AS13850 10979621 £32.36
320 1 Center Piece AS13 AS13860 10979622 £7.40
330 1 Retaining Ring 18x1 AS13 3618001 £0.37

12 



TYROLIT CONSTRUCTION PRODUCTS GMBH 
Swarovskistraße 33 | 6130 Schwaz | Austria 
Tel +43 5242 606-0 | Fax +43 5242 63398

Our worldwide subsidiary companies can be found 
on our website at www.tyrolit.com

GBHETHJO
Stamp


	dk12-14-16-18 drawing.pdf
	Seite1

	dk13 - 17 drawing.pdf
	Seite 1

	DME20PW (DK16) Spares Price List.pdf
	Sheet1

	DME20PU (DK17) Spares Price List.pdf
	Sheet1

	DME20PU (DK17) Spares Price List.pdf
	Sheet1

	DME20PW (DK16) Spares Price List.pdf
	Sheet1

	DME20PW (DK16) Spares Price List.pdf
	Sheet1

	DME20PW (DK16) Spares Price List.pdf
	Sheet1

	DME20PW (DK16) Spares Price List.pdf
	Sheet1

	DME20PU - DME20PW.pdf
	DK16-17




